



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17441

No. T5/922/2021-22/RNK-TVPM

Date: 20.12.2023

Ref:- Your request letter no.SCTL/PRJ/210/2019/PMM/8334 dtd.18.12.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:Development of smart roads and underground ducting including utility shifting of water supply and power lines in ABD area - Road ID 70 (Sreepadam Street) - Drain side wall & raft.

Amount:1416/-	Invoice No. 4515	Invoice Date: 20.12.2023
---------------	------------------	--------------------------

To The Assistant Manager(civil)
Smart City Thiruvananthapuram Ltd(SCTL).

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₂₀	19.11.2023	380	16.89
2	M ₂₀	19.11.2023	390	17.33
3	M ₂₀	19.11.2023	380	16.89

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17442

No. T5/922/2021-22/RNK-TVPM

Date:20.12.2023

Ref:- Your request letter dtd.20.12.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:Construction of commercial cum residential complex at Venjaramoodu for

Mr.Basheer - footing of retaining wall.

Amount:1416/-	Invoice No. 4518	Invoice Date: 20.12.2023
---------------	------------------	--------------------------

To Mr.A. Abdul Hakkim
(Govt. Contractor)

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₂₅	08.11.2023	480	21.33
2	M ₂₅	08.11.2023	470	20.89
3	M ₂₅	08.11.2023	480	21.33

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17443

No. T5/922/2021-22/RNK-TVPM

Date:20.12.2023

Ref:- Your request letter dtd.20.12.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Amount:1416/-	Invoice No. 4519	Invoice Date: 20.12.2023
---------------	------------------	--------------------------

To M/s Cordial Homes Private Limited
Cordial Paradise.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₂₅	20.11.2023	400	17.78
2	M ₂₅	20.11.2023	400	17.78
3	M ₂₅	20.11.2023	450	20.00

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

NO:17444

No. T5/922/2021-22/RNK-TVPM

Date:20.12.2023

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:I-KL-KHYL-ENB-9001,Karode.

Amount:1416/-	Invoice No. 4520	Invoice Date: 20.12.2023
---------------	------------------	--------------------------

To M/s Karakkattil Projects & Infrastructure Pvt Ltd.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
KHYL-9001	M ₂₀	02.12.2023	500	22.22
KHYL-9001	M ₂₀	02.12.2023	500	22.22
KHYL-9001	M ₂₀	02.12.2023	490	21.78

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

NO:17445

No. T5/922/2021-22/RNK-TVPM

Date:20.12.2023

Ref:- Your request letter No.QA/SFS/008/128 dtd.2012.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:SFS AMBER Blue Block - 14th floor slab and beam.

Amount:1416/-	Invoice No. 4523	Invoice Date: 20.12.2023
---------------	------------------	--------------------------

To The Sr. Manager/Engineer (QA)
Skyline Foundation & Structures (P) Ltd.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₃₀	21.11.2023	1020	45.33
2	M ₃₀	21.11.2023	1120	49.78
3	M ₃₀	21.11.2023	940	41.78

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17446

Date:20.12.2023

Ref:- Your request letter No.QA/SFS/008/127 dtd.2012.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:SFS AMBER Green Block - 13th floor Column.

Amount:1416/-	Invoice No. 4523	Invoice Date: 20.12.2023
---------------	------------------	--------------------------

To The Sr. Manager/Engineer (QA)
Skyline Foundation & Structures (P) Ltd.

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₃₅	12.12.2023	820	36.44
2	M ₃₅	12.12.2023	830	36.89
3	M ₃₅	12.12.2023	680	30.22

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer